Chicago

Pneumatic

Spare parts list

Hydraulic power packs




PACP 18 twin, PACE 11 twin

3392 5226 01



PACP 18 twin, PACE 11 twin Contents

Contents
General information. ... ... .. . . e 5
Spare parts List. ... ... ... 6
Frame. oo e e e 6
Tank and Chassi. .. ...ttt e 8
Engine and pump PAC P T8 tWin. . ...ttt e 10
Engine and pump PACE T1T EWin. ..ottt e 12
Valve bIock PAC P T8 tWin. . oottt e et 14
Valve bIock PAC E TT EWIiN. . oottt e et e 16
Battery and exhaust muffler PACP 18 twin....... ... 18
Cylinder and hoses PAC P 18 twWin. . ..o ottt e eee 20
HOses PAC E TT tWIn. ...ttt e e et et et 22
Tightening torque. . ... ... . 24
ACCESSOFI@S. . ... 25
Hoses and Couplings .. ..ot e e 25
KIS, e e 26
Seal Kit. . oo e 26
Seal kit, only for POD (Power On Demand). . ........otuniiiiiiti it 26
Wiring diagram. ... ... e 27

3392 5226 01 3



Spare parts list PACP 18 twin, PACE 11 twin

4 3392 5226 01



PACP 18 twin, PACE 11 twin Spare parts list

General information

This spare parts list applies to the following:

Part number Description

1807 0160 45 Hydraulic power pack PAC P 18 twin (EU approved)
1807 0160 27 Hydraulic power pack PAC P 18 twin (Not EU approved)
1807 0160 46 Hydraulic power pack PAC E 11 twin

Use only authorized parts. Any damage or malfunction caused by the use of
unauthorized parts is not covered by Warranty or Product Liability.

Any unauthorized use or copying of the contents or any part thereof is prohibited.
This applies in particular to trademarks, model denominations, part numbers, and
drawings.

Instructions for use

This spare parts list contains no safety regulations and is merely intended to assist
in the ordering of spare parts.

For information about operating, servicing, or repairing, the relevant Safety and
operating instructions must be consulted at all costs.

Please observe the safety instructions listed in the relevant Safety and operating
instructions!

3392 5226 01 5



Spare parts list PACP 18 twin, PACE 11 twin

Spare parts list

Frame

6 3392 5226 01



PACP 18 twin, PACE 11 twin

Spare parts list

No. Description Remark Quantity Part number
1 Frame Only for PAC P 18 twin 1 3377 0210 62
2 Frame Only for PAC E 11 twin 1 3377 0210 60
3 Washer % in. x 35 mm 2 3377 1040 10
4 Screw M10 x 100 mm, Use LOCTITE® 245™ 4 3377 0007 16
5 Handle Use LOCTITE® 495™ 1 3377 0210 63
6 Washer @10 mm 4 3377 1000 10
0.39in.
7 Pass screw M10 x 50 mm, Use LOCTITE® 245™ 2 3377 0218 05
8 Cowl 1 3377 0007 96
9 Filler cap 1 3377 0052 59
10 Washer @ 6 mm 8 3377 1000 06
@ 0.24 in.
11 Screw M5 x 16 mm 3 3377 0004 01
12 Screw M6 x 12 mm 8 3377 0004 00
13 Gauge hose Length =210 mm 1 3377 0004 02
Length = 8.27 in.
14 Seal 2 3377 0004 03
15 Filet gauge, complete Including clamp 1 3377 0050 67
16 Fitting 04 Use sealing tape 1 3377 0004 04
17 Label PAC P 18 twin 1 33718971 60
18 Label PAC E 11 twin 1 3371897278

LOCTITE is a registered trademark of Henkel Corporation. 245 and 495 are trademarks of Henkel Corporation.

3392 5226 01



Spare parts list PACP 18 twin, PACE 11 twin

Tank and chassi

8 3392 5226 01



PACP 18 twin, PACE 11 twin

Spare parts list

No. Description Remark Quantity Part number

1 Cooler guard 1 3377 0004 57

2 Seal 1 3377 0005 06

3 Oil cooler 1 3377 0057 02

4 Washer @12/6.5 x 1.5 mm 16 3377 0004 07
0.47/0.26 x 0.06 in.

5 Nut M6 8 3377 1100 06

6 Screw M6 x 12 mm, Use LOCTITE® 245™ 8 3377 1232 06

Tank and chassis Only for PAC P 18 twin, (Complete with 1 3377 0210 38

guard and plate)

8 Tank and chassis Only for PAC E 11 twin, (Complete with 1 3377 0210 75
guard and plate)

9 Wheel Only available in pairs 3377 0004 12

10 Bushing @25/@40 x 16 mm 3377 0004 56
@0.98/1.57 x 0.63 in.

1 Seal 1 3377 0000 69

12 Seal ring Boded seal % in. BSP 1 3377 0163 75

13 Fitting 06 Threaded plug % in. BSP 1 33718037 07

14 Rubberfoot 2 3377 0004 05

15 Sight glass 1 3377 0050 72

16 Rubber grommet 2 3377 0050 87

17 Washer @10 mm 2 3377 1000 10
@0.39 in.

18 Screw M10 x 14 mm, Use LOCTITE® 245™ 3377 0004 06

19 Data plate 1 -

20 Shaft extension Only for PAC P 18 twin 4 3377 0002 17

LOCTITE is a registered trademark of Henkel Corporation. 245 are trademarks of Henkel Corporation.

3392 5226 01



PACP 18 twin, PACE 11 twin

Spare parts list

Yol
7

15

Engine and pump PACP 18 twin

3392 5226 01

10



PACP 18 twin, PACE 11 twin

Spare parts list

No. Description Remark Quantity Part number
1 Pump plate 1 3377 0015 35
2 Fan inlet ring 1 3377 0026 85
3 Screw UNC % x 64 mm 4 3377 0005 37
4 Fan 1 3377 0026 21
5 Spacer ring 1 3377 0005 39
6 Lock plate 2 3377 0007 92
7 Engine shaft extension 1 3377 0046 67
8 Engine B&S Vanguard Petrol, 18 HP 1 3377 0005 42
9 Washer Y in. 1 3377 0004 65
10 Washer @8 mm 4 3377 1040 08
0.31in.
1 Washer @8 mm 8 3377 0004 69
0.311in.
12 Screw M8 x 65 mm, Use LOCTITE® 245™ 4 3377 0005 36
13 Nut M8 4 3377 1110 08
14 Screw M8 x 10 mm 2 3377 0004 15
15 Engine half coupling 1 3377 0051 68
16 Coupling spider 1 3377 0051 69
17 Pump half coupling 1 3377 0051 71
18 Nut M8 4 3377 1110 08
19 Washer @8 mm 4 3377 0004 69
0.31in.
20 Screw M8 x 35 mm, Use LOCTITE® 245™ 8 3377 0004 77
21 Pump 7.0 cc For EU approved power packs 1 3377 0007 77
22 Pump 6.1 cc For not EU approved power packs 1 3377 0005 10
23 Distance bushing 1 3377 0004 64
24 Screw UNF % x 51 mm 1 3377 0004 66
25 Washer 28 mm 4 3377 0004 69
@0.31in.
26 Screw M8 x 16 mm, Use LOCTITE® 245™ 4 3377 1215 08
27 Spacer 2 3377 0047 20
28 Stop screw M4 x 4 mm 1 3377 0004 13
29 Parallel key 6.3x6.3x6.3mm 1 3377 0005 69
0.25x 0.25x 0.25in.
30 Spacer 3377 0001 00
31 Cable strip 3377 0005 32

LOCTITE is a registered trademark of Henkel Corporation. 245 are trademarks of Henkel Corporation.

3392 5226 01

11



PACP 18 twin, PACE 11 twin

Engine and pump PACE 11 twin

Spare parts list

3392 5226 01

12



PACP 18 twin, PACE 11 twin

Spare parts list

No. Description Remark Quantity Part number
1 Pump late 1 3377 0015 35
2 Fan inlet ring 1 3377 0026 85
3 Fan 4 3377 0006 65
4 Spacer ring 1 3377 0006 62
5 Electric motor 11 kW, 380 V 1 3377 0006 73
6 Nut M10 2 3371 8067 02
7 Washer 210 mm 6 3377 1000 10
0.39in.
8 Screw M10 x 20 mm 6 3371 8157 22
9 Screw M10 x 30 mm 4 3371 8207 15
10 Screw M10 x 10 mm 2 3378 3025 22
11 Engine half coupling 1 3377 0006 60
12 Coupling spider 1 3377 0006 66
13 Pump half coupling 1 3377 0006 67
14 Nut M8 4 3377 1110 08
15 Washer @8 mm 4 3377 0004 69
@0.31 in.
16 Screw M8 x 35 mm, Use LOCTITE® 245™ 4 3377 0004 77
17 Pump Double 2 x 7.6 cc 1 3377 0006 72
18 Washer @8 mm 4 3377 0004 69
@0.31 in.
19 Screw M8 x 16 mm, Use LOCTITE® 245™ 3377 121508
20 Washer @10 mm 3377 1000 10
@0.39 in.
21 Electric box, complete Including coupling and cables 1 3377 0007 86
22 Screw M5 x 10 mm 2 3377 1210 05
23 Rear plate For electric box 1 3377 0007 85
24 Washer 210 mm 4 3377 1000 10
@0.39 in.
25 Spacer block 1 3377 0006 63
26 Spacer block 1 3377 0006 64
27 Clip 212 mm 1 3376 1005 80
30.47 in.
28 Screw M10 x 30 mm 4 33718177 20
29 Screw M6 x 25 mm 1 3377 5007 19
30 Washer @6 mm 1 3377 0004 24
@0.24 in.

LOCTITE is a registered trademark of Henkel Corporation. 245 are trademarks of Henkel Corporation.

3392 5226 01

13



Spare parts list PACP 18 twin, PACE 11 twin

Valve block PACP 18 twin

2|13|4|5|6|7/8[9[10/1112[13[14/15(16[171819/20]21
2223124{2526|2728/29/30[31]32/33/34/35/36/37|38/39/40/4 1

20 31 32 30

14 3392 5226 01



PACP 18 twin, PACE 11 twin Spare parts list

No. Description Remark Quantity Part number
1(2-41) Valve block, complete 1 3377 0210 27
2 Adaptor 12-06 Use LOCTITE® 245™ 6 3377 2223 11
3 Seal ring Bonded seal % in. UNF 8 3377 0160 19
4 Adaptor 02-02 Use LOCTITE® 245™ 1 3377 0004 17
5 Seal ring Bonded seal s in. BSP 4 3377 0161 25
6 Valve block 1 3377 0011 93
7 Oil filter 25 Micron 1 3377 0217 87
8 Thermostate, complete 1 3377 0050 82
9 Washer % in. 1 3377 1000 16
16 mm
10 Filter adaptor Use LOCTITE® 245™ 3377 0052 63
1 Thermostate end cap 1 3377 0040 84
12 Locking ring @36 x 1.5 mm 1 3377 0051 28
31.42 x 0.06 in.

13 Screw M8 x 30 mm 3 3377 1220 08
14 Seal B14/25 x 16 mm 1 3377 0005 21
20.55/20.98 x % in.

15 Roll pin 2 3377 0130 04
16 Handle M6, Use LOCTITE® 245™ 1 3377 0041 34
17 O-ring 9.6 x 2.4 mm 1 3377 0004 16

20.38 x 0.09 in.
18 Roll pin @3 x 20 mm 1 3377 0004 81
@0.12 x 0.79 in.
19 Spool 1 3377 0211 20
20 Pressure relief valve 1 3377 0051 72
21 Seal ring Bonded seal % in. BSP 6 3377 0163 75
22 Quick release coupling Flat face % in. BSP Female & 3371 8051 37
23 Protective cap Y2 in. Female 3 3371 8057 33
24 Quick release coupling Flat face % in. BSP Male & 3371 8051 38
25 Protective cap % in. Male 3 3371 8057 28
26 Fitting 04 1 3377 0004 82
27 Washer 26.4/015 x 1.6 mm 1 3377 0005 64
30.25/30.59 x 0.06 in.
28 Screw M6 x 10 mm, Use LOCTITE® 245™ 1 33718177 28
29 Circlip 1 3377 0004 84
30 Ball lock M10 1 33718177 37
31 Nut M10 1 33718177 15
32 Seal ring 210 mm 1 33718177 16
@0.39 in.
33 Alternative valve 1 3377 0004 85
34 Fitting 02 Use LOCTITE® 245™ 3 33718177 40
35 Fitting % in. hose barb - %2 in. BSP Male 2 3377 0004 61
36 O-ring @22 x 1.5 mm 1 3371 8207 06
@0.87 x 0.06 in.
37 Nut M8 3 3377 1110 08
38 By-pass valve 1 3377 0047 47
39 Clamp plate 1 3377 0040 50
40 Seal 1 3377 0040 51
41 Nipple % in. UNF Male - % in. BSP Male 2 3377 0005 65

LOCTITE is a registered trademark of Henkel Corporation. 245 are trademarks of Henkel Corporation.

3392 5226 01

15



Spare parts list PACP 18 twin, PACE 11 twin

Valve block PACE 11 twin

2|13|4|5|6|7/8[9[10/1112[13[14/15(16[171819/20]21
2223124{2526|2728/29/30[31]32/33/34/35/36/37|38/39/40/4 1

20 31 32 30

16 3392 5226 01



PACP 18 twin, PACE 11 twin Spare parts list

No. Description Remark Quantity Part number
1(2-41) Valve block, complete 1 3377 0210 28
2 Adaptor 12-06 Use LOCTITE® 245™ 6 3377 2223 11
3 Seal ring Bonded seal % in. UNF 8 3377 0160 19
4 Fitting 02 Use LOCTITE® 245™ 1 33718177 40
5 Seal ring Bonded seal s in. BSP 4 3377 0161 25
6 Valve block 1 3377 0011 93
7 Oil filter 25 Micron 1 3377 0217 87
8 Thermostate, complete 1 3377 0050 82
9 Washer % in. 1 3377 1000 16
16 mm
10 Filter adaptor Use LOCTITE® 245™ 3377 0052 63
1 Thermostate end cap 1 3377 0040 84
12 Locking ring @36 x 1.5 mm 1 3377 0051 28
31.42 x 0.06 in.

13 Screw M8 x 30 mm 3 3377 1220 08
14 Seal B14/25 x 16 mm 1 3377 0005 21
20.55/20.98 x % in.

15 Roll pin 2 3377 0130 04
16 Handle M6, Use LOCTITE® 245™ 1 3377 0041 34
17 O-ring 9.6 x 2.4 mm 1 3377 0004 16

20.38 x 0.09 in.
18 Roll pin @3 x 20 mm 1 3377 0004 81
@0.12 x 0.79 in.
19 Spool 1 3377 0211 20
20 Pressure relief valve 1 3377 0051 72
21 Seal ring Bonded seal % in. BSP 6 3377 0163 75
22 Quick release coupling Flat face % in. BSP Female & 3371 8051 37
23 Protective cap Y2 in. Female 3 3371 8057 33
24 Quick release coupling Flat face % in. BSP Male & 3371 8051 38
25 Protective cap % in. Male 3 3371 8057 28
26 Fitting 04 1 3377 0004 82
27 Washer 26.4/015 x 1.6 mm 1 3377 0005 64
30.25/30.59 x 0.06 in.
28 Screw M6 x 10 mm, Use LOCTITE® 245™ 1 33718177 28
29 Circlip 1 3377 0004 84
30 Ball lock M10 1 33718177 37
31 Nut M10 1 33718177 15
32 Seal ring 210 mm 1 33718177 16
@0.39 in.
33 Alternative valve 1 3377 0004 85
34 Fitting 02 Use LOCTITE® 245™ 3 33718177 40
35 Fitting % in. hose barb - %2 in. BSP Male 2 3377 0004 61
36 O-ring @22 x 1.5 mm 1 3371 8207 06
@0.87 x 0.06 in.
37 Nut M8 3 3377 1110 08
38 By-pass valve 1 3377 0047 47
39 Clamp plate 1 3377 0040 50
40 Seal 1 3377 0040 51
41 Nipple % in. UNF Male - % in. BSP Male 2 3377 0005 65

LOCTITE is a registered trademark of Henkel Corporation. 245 are trademarks of Henkel Corporation.

3392 5226 01

17



PACP 18 twin, PACE 11 twin

Battery and exhaust muffler PACP 18 twin

Spare parts list

[Ye]

~ |

) B .

S 4V
O\ VALY,
?ﬂﬁ@\&

Aﬁ\‘.w,/
N LA

13
14]15[16[17[18

3392 5226 01

18



PACP 18 twin, PACE 11 twin

Spare parts list

No. Description Remark Quantity Part number
1 Battery 12V 17Ah 1 3377 0005 11
2 Battery holder, complete 1 3377 0005 12
3 Screw M8 x 16 mm 2 3377 1215 08
4 Washer @8 mm 4 3377 0004 69
@0.31 in.
5 Cable set 1 3377 0005 13
6 Screw M5 x 16 mm 2 3377 0004 01
Washer 35 mm 4 3377 0004 58
@0.20 in.
8 Nut M5 2 3371 8147 17
9 Screw M8 x 16 mm 1 3377 121508
10 Washer @8 mm 1 3377 0004 69
@0.31 in.
11 Nut M8 2 3377 1110 08
12 Rubber belt 1 3377 0005 53
13(14-18) Exhaust muffler, complete 1 3377 0210 09
14 Muffler 1 3377 0210 10
15 Heat shield 1 3377 0210 11
16 Screw M6 x 10 mm 4 33718177 24
17 Washer @6 mm 4 3377 0004 24
30.24 in.
18 Mounting plate 1 3377 0211 18
19 Screw M10 x 20 mm 4 33718147 28
20 Nut M10 4 3371 8067 02
21 Washer @10 mm 8 3377 1000 10
@0.39 in.
22 Exhaust manifold B&S genuine 805609 1 3377 0007 95
23 Clamp M8/@32 mm 1 3377 0006 23
M8/J1.26 in.
3392 5226 01 19



Spare parts list PACP 18 twin, PACE 11 twin

Cylinder and hoses PACP 18 twin

20 3392 5226 01



PACP 18 twin, PACE 11 twin

Spare parts list

No. Description Remark Quantity Part number

1 Suction hose Length = 340 mm 1 3377 0005 15
Length = 13.4 in.

2 Suction hose Length =270 mm 1 3377 0005 16
Length = 10.6 in.

3 Pressure hose 2 3377 0005 17

Cooler feed line Length = 140 mm 1 3377 0005 19

Length = 5.5 in.

5 Cooler return line Length = 350 mm 1 3377 0005 20
Length = 13.8 in.

6 Hose clip @26/15 mm 8 3377 0007 91
@1.02/0.59 in.

7 Fitting % in. Hose barb - 72 in. BSP Male 2 3377 0004 61

8 Elbow hose fitting % in. Hose barb - % in. BSP Male 2 3377 0004 63

9 Seal ring Bonded seal %2 in. BSP 2 3371 8057 14

10 Nipple %2 in. BSP Male - % in. BSP Male 2 3377 0004 32

1 Lever 1 3377 0005 34

12 Screw M5 x 8 mm 2 3377 0004 18

13 Bracket 1 3377 0002 09

14 Screw M4 x 4 mm 2 3377 0004 13

15 Screw M5 x 16 mm 2 3377 0004 01

16 Washer @5 mm 1 3377 0004 58
@0.20 in.

17 Nut M5 3 3371 8147 17

18 Hose POD Ysin. BSP F - s in. BSP F 1 3377 0506 95

19 Cylinder, complete Only for POD 1 3377 0047 74

20 Knob Only for POD cylinder 1 3377 0057 30

3392 5226 01 21



Spare parts list PACP 18 twin, PACE 11 twin

Hoses PACE 11 twin

22 3392 5226 01



PACP 18 twin, PACE 11 twin

Spare parts list

No. Description Remark Quantity Part number
1 Suction hose Length = 340 mm 1 3377 0005 15
Length = 13.4 in.
2 Suction hose Length =270 mm 1 3377 0005 16
Length = 10.6 in.
3 Pressure hose 2 3377 0005 17
4 Cooler feed line Length = 140 mm 1 3377 0005 19
Length = 5.5 in.
5 Cooler return line Length = 350 mm 1 3377 0005 20
Length = 13.8 in.
6 Hose clip @26/15 mm 8 3377 0007 91
@1.02/0.59 in.
Fitting % in. Hose barb - 72 in. BSP Male 2 3377 0004 61
Elbow hose fitting % in. Hose barb - % in. BSP Male 2 3377 0004 63
Seal ring Bonded seal %2 in. BSP 2 3371 8057 14
10 Nipple %2 in. BSP Male - % in. BSP Male 2 3377 0004 32
3392 5226 01 23



Spare parts list

PACP 18 twin, PACE 11 twin

Tightening torque

Description
Screw

Screw

Screw

Filet gauge, complete
Fitting 04

Screw

Fitting 06

Sight glass
Screw

Screw

Screw

Screw

Screw

Screw

Screw

Stop screw
Screw

Screw

Screw

Screw

Screw

Screw

Adaptor 12-06
Adaptor 02-02
QOil filter

Screw

Handle
Pressure relief valve
Quick release coupling
Quick release coupling
Fitting 04

Screw

Nut

Alternative valve
Fitting 02

Fitting

By-pass valve
Nipple

Screw

Screw

Screw

Screw

Screw

Clamp

Screw
Screw
Screw
Hose POD

Tightening torque (Nm) Remark

40
25
6
2.5
6
6
60
30
30
40
40
20
20
20
20
20
20
30
20
2.5
20
5
30
5
10
10
5
30
30
30

30

30

10

30

20

20

40

20

M10 x 100 mm, Use LOCTITE® 245™

M5 x 16 mm

M6 x 12 mm

Including clamp

Use sealing tape

M6 x 12 mm, Use LOCTITE® 245™
Threaded plug % in. BSP

M10 x 14 mm, Use LOCTITE® 245™
UNC % x 64 mm

M8 x 65 mm, Use LOCTITE® 245™
M8 x 10 mm

M8 x 35 mm, Use LOCTITE® 245™
UNF % x 51 mm

M8 x 16 mm, Use LOCTITE® 245™
M4 x 4 mm

M10 x 20 mm

M10 x 30 mm

M10 x 10 mm

M5 x 10 mm

M10 x 30 mm

M6 x 25 mm

Use LOCTITE® 245™

Use LOCTITE® 245™

25 Micron

M8 x 30 mm

M6, Use LOCTITE® 245™

Flat face % in. BSP Female
Flat face % in. BSP Male

M6 x 10 mm, Use LOCTITE® 245™
M10

Use LOCTITE® 245™
% in. hose barb - 2 in. BSP Male

% in. UNF Male - % in. BSP Male
M8 x 16 mm

M5 x 16 mm

M8 x 16 mm

M6 x 10 mm

M10 x 20 mm

M8/@&32 mm
M8/@1.26 in.

M5 x 8 mm
M4 x 4 mm
M5 x 16 mm
Y% in.BSP F - % in. BSP F

Part number
3377 1200 10
3377 0004 01
3377 0004 00
3377 0050 67
3377 0004 04
3377 1232 06
33718037 07
3377 0050 72
3377 0004 06
3377 0005 37
3377 0005 36
3377 0004 15
3377 0004 77
3377 0004 66
3377 1215 08
3377 0004 13
33718157 22
33718207 15
3378 3025 22
3377 1210 05
33718177 20
3377 5007 19
3377 2223 11
3377 0004 17
3377 0217 87
3377 1220 08
3377 0041 34
3377 0051 72
33718051 37
3371 8051 38
3377 0004 82
33718177 28
33718177 15
3377 0004 85
33718177 40
3377 0004 61
3377 0047 47
3377 0005 65
3377 1215 08
3377 0004 01
3377 1215 08
3371 8177 24
33718147 28
3377 0006 23

3377 0004 18
3377 0004 13
3377 0004 01
3377 0506 95

LOCTITE is a registered trademark of Henkel Corporation. 245 are trademarks of Henkel Corporation.

24

3392 5226 01



PACP 18 twin, PACE 11 twin Spare parts list

Accessories

Hoses and couplings

Description Remark Quantity Part number
Twin hose, complete @ Y2 in. Length = 276 in. 1 3371 8010 87
3125 mm Length=7m
Seal ring Bonded seal 2 in. BSP 4 3371 8057 14
Quick-release coupling Female Yz in. BSP 2 3371 8051 33
Quick-release coupling Male %z in. BSP 2 3371 8051 34
Protective cap Female 2 3371 8057 33
Protective cap Male 2 3371 8057 32
Twin hose @ Y in. Length = 276 in. 1 3371 8030 52
@125 mmLength=7m
Test equipment 1 3371 8011 54

3392 5226 01 25



Spare parts list PACP 18 twin, PACE 11 twin

Kits

Seal kit
Description Remark Quantity Part number
Seal kit 1 3377 0006 83
Seal 1 3377 0005 06
Seal 1 3377 0000 69
Seal ring Bonded seal % in. BSP 1 3377 0163 75
Rubber grommet 2 3377 0050 87
Seal ring Bonded seal % in. UNF 8 3377 0160 19
Seal ring Bonded seal % in. BSP 4 3377 0161 25
Seal Wiper @14/@25 mm x % in. 1 3377 0005 21
O-ring 9.6 x 2.4 mm 1 3377 0004 16
@0.38 x 0.09 in.
Seal ring Bonded seal % in. BSP 6 3377 0163 75
Seal ring 210 mm 1 33718177 16
@0.39 in.
O-ring @22 x 1.5 mm 1 3371 8207 06
20.87 x 0.06 in.
Seal 1 3377 0040 51
Seal ring Bonded seal %2 in. BSP 2 3371 8057 14
Seal kit, only for POD (Power On Demand)
Description Remark Quantity Part number
Seal kit Only for POD (Power On Demand) 1 3377 0001 21
26 3392 5226 01



Spare parts list

PACP 18 twin, PACE 11 twin

iagram

d

iring

W

17
21
€1

-

1N
LA
I M

"N SONINO37/ "ON JHIM
ZA

1KM8

1KM7

_xzmi?\

1kng [

1KM7

1kMe [

1KM8

8

1ku7 [

-]

1KM9 [

D
N

315 1B3
A== \
416
5 @
b=
N
5|6
NOTE :

IN ACCORDANCE WITH CURRENT
SHORT-CIRCUIT PROTECTION MUST BE PROVIDED BY FUSES OR A CIRCUIT-BRERKER

INSTALLATION REGULATIONS,

27

3392 5226 01



PACP 18 twin, PACE 11 twin

Spare parts list

(ARVAE]

-KkM2 O
\

18 o~

u1

-M1

4,’(3
s
A
3
P
)
1
6 5

65

2

4 [H]3

| = N
S| = >
1123

W1 V2
Vi M u2

=]

U1\ 3pH /w2

w 6 ‘ 5 4
o] o~
= o
wn
g
-156 (-~ 5 =
el
o
1 3
lﬁﬂ
-156. E~- —KM2
~ 18
—KM1
17
~
o
-KM2 -KM2
18 18 o
0
o~
N
~KM3 -KM1
19 17 <
o~
= =
—KM1 -KM2 -3 [ ]
o~ o~
<< <<
W s d
H_| NO | NC H | NO | NC H | NO | NC
13 |17 (19 11 17 7 12 1.7
19

IN ACCORDANCE WITH CURRENT INSTALLATION REGULATIONS.
SHORT CIRCUIT PROTEC MUST PROVIDED BY FUSES OR A CIRCUIT-BREAKER

3392 5226 01

28



PACP 18 twin, PACE 11 twin

3392 5226 01

29



PACP 18 twin, PACE 11 twin

30

3392 5226 01



PACP 18 twin, PACE 11 twin

3392 5226 01

31



Chicago

Pneumatic

2011-09 | No. 3392 5226 01
© Copyright Atlas Copco Construction Tools AB | STOCKHOLM ¢ SWEDEN




